




Heritage Ranch Community Services District ORDER NO. R3-2011-0007 
Heritage Ranch Community Services District Wastewater Treatment Plant NPDES NO. CA0048941 
 
 

Table of Contents 

I. Facility Information ............................................................................................................ 4 
II. Findings............................................................................................................................. 4 
III. Discharge Prohibitions..................................................................................................... 11 
IV. Effluent Limitations and Discharge Specifications ........................................................... 13 
[...]
4. Summary of Final Effluent Limitations................................................................... 27 

E. Interim Effluent Limitations – Not Applicable............................................................. 29 
F. Land Discharge Effluent Limitations and Specifications............................................ 29 
G. Reclamation Requirements/Specifications................................................................ 31 

V. Rationale for Receiving Water Limitations ....................................................................... 31 
A. Surface Water........................................................................................................... 31 
B. Groundwater ............................................................................................................. 34 

VI. Rationale for Monitoring and Reporting Requirements.................................................... 35 
A. Influent Monitoring .................................................................................................... 35 
B. Effluent Monitoring .................................................................................................... 35 
C. Whole Effluent Toxicity Testing Requirements ......................................................... 35 
D. Receiving Water Monitoring...................................................................................... 36 

1. Surface Water....................................................................................................... 36 
2. Groundwater ......................................................................................................... 36 

E. Other Monitoring Requirements................................................................................ 36 

Attachment F – Fact Sheet F-1 



Heritage Ranch Community Services District ORDER NO. R3-2011-0007 
Heritage Ranch Community Services District Wastewater Treatment Plant NPDES NO. CA0048941 
 
 

VII. Rationale for Provisions................................................................................................... 37 
A. Standard Provisions.................................................................................................. 37 
B. Special Provisions..................................................................................................... 37 

1. Reopener Provisions............................................................................................. 37 
2. Special Studies and Additional Monitoring Requirements..................................... 37 
3. Best Management Practices and Pollution Prevention ......................................... 38 
4. Construction, Operation, and Maintenance Specifications.................................... 38 
5. Special Provisions for Municipal Facilities (POTWs Only) .................................... 38 
6. Other Special Provisions....................................................................................... 39 
7. Compliance Schedules – Not Applicable .............................................................. 39 

VIII. Public Participation .......................................................................................................... 39 
A. Notification of Interested Parties ............................................................................... 39 
B. Written Comments .................................................................................................... 39 
C. Public Hearing .......................................................................................................... 44 
D. Waste Discharge Requirements Petitions................................................................. 45 
E. Information and Copying........................................................................................... 45 
F. Register of Interested Persons ................................................................................. 45 
G. Additional Information ............................................................................................... 45 

 
List of Tables 

Table F-1. Facility Information ................................................................................................. 3 
Table F-2. Historic Effluent Limitations and Monitoring Data, Major Constituents and 

Properties of Wastewater, Discharge Point No. 001A (formerly 001)..................... 7 
Table F-3. Summary of Compliance History ............................................................................ 7 
Table F-4. Technology-Based Effluent Limitations ................................................................ 15 
Table F-5. RPA  Results ........................................................................................................ 17 
Table F-7. Final Effluent Limitations ...................................................................................... 28 
 

Attachment F – Fact Sheet F-2 



Heritage Ranch Community Services District ORDER NO. R3-2011-0007 
Heritage Ranch Community Services District Wastewater Treatment Plant NPDES NO. CA0048941 
 
 

ATTACHMENT F – FACT SHEET 

As described in section II of the Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for dischargers in California.  Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger.  Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 

Table F-1. Facility Information 
WDID 3 401013001 

Discharger Heritage Ranch Community Services District 

Name of Facility 
Heritage Ranch Community Services District Wastewater 
Treatment Plant 

4870 Heritage Road 

Paso Robles, CA 93446 Facility Address 

San Luis Obispo County 
Facility Contact, Title and 
Phone 

John D’Ornellas, General Manager, (805) 227-6230 

Authorized Person to Sign and 
Submit Reports 

John D’Ornellas, General Manager, (805) 227-6230 

Mailing Address 4870 Heritage Road, Paso Robles, CA 93446 

Billing Address 4870 Heritage Road, Paso Robles, CA 93446 

Type of Facility POTW 

Major or Minor Facility Minor 

Threat to Water Quality 2 

Complexity B 

Pretreatment Program No 

Reclamation Requirements No 

Facility Permitted Flow 0.4 million gallons per day (MGD) 

Facility Design Flow 0.4 MGD 

Watershed Nacimiento  

Receiving Waters Drainage way, tributary to the Nacimiento River 

Receiving Water Type Inland, fresh water 

 
A. Heritage Ranch Community Services District (hereinafter Discharger) is the owner and 

operator of the Heritage Ranch Community Services District Wastewater Treatment 
Plant (hereinafter Facility), a wastewater collection, treatment, and disposal system 
which provides sewerage service for the Heritage Ranch Development, southeast of 
Lake Nacimiento in San Luis Obispo County.    

Attachment F – Fact Sheet F-3 



Heritage Ranch Community Services District ORDER NO. R3-2011-0007 
Heritage Ranch Community Services District Wastewater Treatment Plant NPDES NO. CA0048941 
 
 

For the purposes of this Order, references to the “Discharger” or “Permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references 
to the Discharger herein. 

B. The Facility discharges wastewater to an unnamed drainage way which is a tributary to 
the Nacimiento River, a water of the United States, and is currently regulated by Order 
R3-2006-0012, which was adopted on March 24, 2006 and expires on March 31, 2011.  
The terms and conditions of the current Order will be automatically continued and 
remain in effect until new waste discharge requirements (WDRs) and a National 
Pollutant Discharge Elimination System (NPDES) permit are adopted pursuant to this 
Order. 

C. The Discharger filed a Report of Waste Discharge and submitted an application for 
renewal of its WDRs and NPDES permit on September 1, 2010.  Additional information 
was received on September 20, 2010.  Central Coast Regional Water Quality Control 
Board (Central Coast Water Board) staff conducted a site visit on January 13, 2011, to 
observe operations and collect additional data to develop permit limitations and 
conditions. 

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment or Controls 

The Discharger owns and operates a wastewater collection, treatment and disposal 
system to provide sewerage service to the Heritage Ranch Development, serving a 
population of approximately 3,200.  The treatment at the Facility consists of influent pump 
stations, an aerated lagoon (Pond 1), a polishing pond (Pond 2), chlorine injection, and 
two sand filters.  The Facility has a design capacity of 0.4 MGD.  The Discharger reports 
an average influent flow over the previous permit term of 0.18 MGD. 

Wastewater enters the Facility via three discrete collection system force mains without 
screening or grit removal and flows into Pond 1.  Pond 1 is a combination aerated lagoon 
and facultative pond with an approximate capacity of 2.7 million gallons and 1.25 acres 
surface area.  Pond 2 is a polishing pond with an estimated capacity of 1.5 million gallons 
and a surface area of 0.75 acres.  Following the aerated lagoons, wastewater is 
chlorinated and pumped approximately three miles to two mono-media sand filters in 
series.  The Discharger maintains a 20-acre feet effluent storage lagoon where flow can 
be diverted prior to the sand filters. 

Chlorinated effluent is discharged either directly from the effluent holding pond to the 
under drain system of the sand filters (bypassing the sand filters) or directed through the 
sand filters prior to discharge, depending on the quality of water in the effluent holding 
pond.  The effluent is dechlorinated prior to discharge within the under drain system of the 
sand filters.  The dechlorinated effluent is discharged to an unnamed ephemeral drainage 
way, a tributary to the Nacimiento River. 

A flow diagram is included as Attachment C of this Order. 

In addition to the surface water discharge, the Discharger previously used 
percolation/evaporation ponds to dispose of approximately 18 to 21 percent of the overall 

Attachment F – Fact Sheet F-4 



Heritage Ranch Community Services District ORDER NO. R3-2011-0007 
Heritage Ranch Community Services District Wastewater Treatment Plant NPDES NO. CA0048941 
 
 

effluent from the Facility.  During the permitting effort for Order No. R3-2006-0012, the 
Central Coast Water Board determined that the shallow groundwater in the area of the 
Facility’s percolation/evaporation ponds is hydrologically connected to local surface water.  
Treated wastewater that does percolate travels along bedrock and flows laterally into the 
surface water.  Although only a minimal amount of treated wastewater actually percolates 
to groundwater, that percolation is essentially a discharge to surface water that must be 
regulated under the NPDES program like a direct discharge to surface water.  Rather than 
imposing discharge limitations on that portion of treated wastewater flow routed to the 
percolation/evaporation ponds, the Central Coast Water Board followed the Discharger’s 
suggestion of prohibiting the discharge.  The Discharger has acknowledged the existing 
possibility of a discharge to surface water via hydraulically connected groundwater.  Thus, 
Order No. R3-2006-0012 prohibited the discharge of water by seepage from the 
percolation/evaporation ponds, and required the Discharger to install liners in the pond.   

Since the adoption of Order No. R3-2006-0012, the Discharger has determined that it is 
not cost effective to line the evaporation/percolation ponds, and has committed to no 
longer using the evaporation/percolation ponds.  Thus, discharges to the 
evaporation/percolation ponds are no longer addressed under this Order and the 
requirement to line them has been removed. 

In a letter dated August 26, 2010, the Discharger requested that the renewed NPDES 
permit include spray irrigation disposal as an option for discharge.  The effluent for spray 
irrigation disposal would be chlorinated to varying degrees, but would not go through the 
sand filters.  In addition, the effluent would be applied at agronomic rates to prevent 
percolation to underlying bedrock and potential surface water drainage discharges.  The 
Discharger identified the following three locations as potential spray irrigation disposal and 
reuse areas (see Attachment B for location maps of spray disposal sites): 

 The site of the current evaporation/percolation ponds (tentative discharge point 
001B).  The Discharger has evaluated converting percolation/evaporation ponds which 
are no longer in use to a spray field to be used for effluent disposal.  The Discharger 
estimates that the District could discharge up to 4.89 million gallons per year of effluent 
(approximately 5 to 8 percent of the total actual flow at the Facility).  The Discharger 
reports the field would be planted with turf grass and maintained by the District, and 
that effluent would be applied at agronomic rates. 

 A location adjacent to the existing wastewater treatment plant (tentative 
discharge point 001C).  The Discharger owns approximately 22 acres on Heritage 
Road.  This property currently has the Discharger’s wastewater treatment plant and 
offices situated on it.  These facilities only cover approximately 10 acres.  The 
remaining 12 acres are currently open fields adjacent to the wastewater treatment 
plant.  The Discharger proposes to fence this area and convert this land to spray 
irrigation fields for disposal.  The Discharger estimates that up to 5.89 million gallons 
per year (approximately 4 to 8 percent of actual flow at the Facility) could be disposed 
of at this site. 

 A location adjacent to the Nacimiento Research Center (tentative discharge 
point 001D).  The Discharger is having preliminary discussions with the property 
owner of the Research Center located at the entrance of Heritage Ranch on Gateway 

Attachment F – Fact Sheet F-5 



Heritage Ranch Community Services District ORDER NO. R3-2011-0007 
Heritage Ranch Community Services District Wastewater Treatment Plant NPDES NO. CA0048941 
 
 

Drive.  The Research Center is a restricted access facility, gated with fencing around 
the entire site.  The site is used for training of equestrian horses.  The property owner 
currently uses the District’s potable water supply source to irrigate the land that is 
grazed by the horses.  The property owner has requested to utilize recycled water in 
lieu of potable water to irrigate his 10 to 14 acres of pasture land used for grazing.  The 
Discharger estimates that approximately 9.77 million gallons per year of treated 
wastewater (approximately 10 to 16 percent of actual flow at the Facility) could be 
disposed of at this site. 

The Order establishes conditional requirements for land disposal and reuse/reclamation. 
Implementation of the land disposal and reuse alternatives noted above is contingent on 
written authorization by the Executive Officer based on the submittal of detailed work 
plans, engineering reports, operations and maintenance plans, etc. as required to 
demonstrate the proposed disposal/reuse applications will protect public health and water 
quality.    

A Wastewater Master Plan completed for the District in July 2005 projected a build out flow 
for the District of 0.487 MGD, which will exceed the Facility’s design, average flow capacity 
of 0.4 MGD.  The plan recommended that treatment capacity be expanded when average 
wastewater flows reach 85 percent of current capacity and determined that such an 